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Applicant Bagco Asia Ltd
Address Suite 1902, Tamson Plaza, 161 Wai Yip Street, Kwun Tong, Kowloon
Sample Name Pembury PU
Type/ Model /

Sample Received Date 2016-08-15

Test Period 2016-08-15 ~ 2016-08-19

To determine Azo dyes content in the submitted sample according to Annex XVII

Test Requirement .
of REACH Regulation (EC) No 1907/ 2006.

Test Item(s) Test Result(s)

Azo Dyes Content Pass
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Test Component(s):
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No. Sample Serial No. Test Component(s)
001 TR20165443001 Pembury PU
Photo(s):

TR20165443
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The result(s) shown in this report refer only to the sample(s) tested unless otherwise stated. This report shall not be reproduced except in full,
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Azo Dyes Content
Test Method: EN 14362-1: 2012, Analysis was performed by GC-MS

No. Test Item(s) CASNo. | MDL Unit Test Egi”'t(s)
1 4-Aminobiphenyl 92-67-1 5 mg/kg N.D.
2 Benzidine 92-87-5 5 mg/kg N.D.
3 4-Chloro-O-Toluidine 95-69-2 5 mg/kg N.D.
4 2-Naphthylamine 91-59-8 5 mg/kg N.D.
5 O-Aminoazotoluene 97-56-3 5 mg/kg N.D.
6 2-Amino-4-nitrotoluene 99-55-8 5 mg/kg N.D.
7 4-Chloroaniline 106-47-8 5 mg/kg N.D.
8 2,4-Diaminoanisole 615-05-4 5 mg/kg N.D.
9 4’4"D'?n”:tgznt2phenyl 101-77-9 > mg/kg N.D.
10 3,3"-Dichlorobenzidine 91-94-1 5 mg/kg N.D.
11 3,3'-Dimethoxybenzidine 119-90-4 5 mg/kg N.D.
12 3,3'-Dimethylbenzidine 119-93-7 5 mg/kg N.D.
13 4,4'-Diamino-3,3'-dimethylbi 836.66-0 5 ma/kg NLD.

phenylmethane

14 2-Methoxy-5-methylaniline 120-71-8 5 mg/kg N.D.
5 | HA-Methylene-Bis(@-Chioro | 0, 1, 4 5 mg/kg N.D.

aniline)

16 4,4-Oxydianiline 101-80-4 5 mg/kg N.D.
17 4,4'-Thiodianiline 139-65-1 5 mg/kg N.D.
18 O-Toluidine 95-53-4 5 mg/kg N.D.
19 2,4-Diaminotoluene 95-80-7 5 mg/kg N.D.
20 2,4,5-Trimethylaniline 137-17-7 5 mg/kg N.D.
21 4-(Phenylazo)aniline 60-09-3 5 mg/kg N.D.
22 O-Anisidine 90-04-0 5 mg/kg N.D.

Remarks:

1. Limit=30 mg/kg
2. MDL = Method Detection Limit, N.D. = Not detected (<MDL)

***The end of report***
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